Alpha

SCH# DESCRIPTION COLOR PART #
01 Bonom plate, pedestal [ 102397
Graph 102793
Grey 102624
vory 102623
02 Side plate, pedestal 8B 102388
Graph 102794
Grey 102626
hvory 102625
03 Back plate, pedestal BB 102544
Graph 102795
Grey 102628
Ivory 102627
04 Cover back plate, pedestal 88 102545
Graph 10279%
Grey 102630
heory 102629
05 Outer ashpan 102406
06 Fronl frame ashpan 102405
07 Latch 126801
08 Shoulder plate BB 102546
Graph 102797
Grey 102655
Ivory 102654
(9 Grate suround 02407
10 Grate 102424
11 Right side plate, bumchamber 102409
12 Leh side plate, burnchamber 102408
13 Back plate, bumchamber 102414
14 Front plate, bumchamber 10235
15 Door BB 102525
Graph 102798
Grey 102632
vory 102631
16 Ashpan door BB 102404
Graph 102799
Grey 102634
Ivory 102633
17 Baffle, lower part 102415
18  Air deflector 102478
19 Bypass damper 102477
20 Smoke outlet 102481
23 Baffle, upper part 102469
24 Top plate for bumchamber 102472
25 Cover for catalyst 02471
26 Slider for primary air 102470
28 \nner cover for smoke outiet 10573
29 Traverse bar 102574
30 Front frame BB 102560
Graph 102800
Grey 102636
Ivory 102635
31 Back plate, surround BB 102561
Graph 102801
Grey 102638
Ivory 102637
32 Side plate, surround [ 102575
Graph 102802
Grey 102640
vory 102639



33 Side plate top, suround BB 102577
Graph 102803
Grey 102642
Ivory 102641
34 Top cover surround BB 102410
Graph 102804
Grey 102644
hvory 102643
35 Grate for top plate BB 102411
Graph 102805
Grey 102646
wory 102645
36 Cover for smoke outlet BB 102412
Graph 102805
Grey 102648
Ivory 102647
38 Cover for top plate BB 102578
Graph 102807
Grey 102650
Ivory 102649
39 Stove ool 126802
50 Catalyst 126421
51 Bracket for door latch 126108
52 Casing for door latch 126109
53 Pin for door latch 126110
54 Rod for bypass damper 126290
55 Rod for grate 126377
56 Knob for damper rod 126361
57 Knob for grate rod 126373
58 Slider rod 126374
59 Ashpan 152086
60 Lid for ashpan 152085
61 Bracket for side panel top 126380
62 Clamping iron for side panel 120120
63 Glassclips 125042
64 Glass 126106
65 Hook lor tool 126429
66 Slop washer 126458
M6 x 10 hex head screw 9962
70 M x 12 hex head screw 9002
71 M6 x 16 hex head screw 9903
73 M6 x 25 hex head screw 9905
74 M6 x 35 hex head screw 99065
76 M6 x 16 flat head screw 9942
77 M6 x 25 flat head screw 99431
BO MG x 10 screw for lass clip 910
81 M6 x 16 self tapping screw 99045
8 M6 X 20 flat head screw 943
-85 Socket screw 126343
86 Lower hinge pin 126411
87 Upper hinge pin (with head) 125960
88 Cotter pin 117448
90 M5 hexnut 9930
91 M8 hex nut 9931
92 Square washer (4 mm) 9974
100 Insulation for catalyst 127194
101 Feader door gasket (1/4" HD) 5 1° 200025
102 Glass gasket (1/4° LD) 48" 200024
103 Ashpen Gasket (1/4° HD) 35" 200025
104 Damper Gasket (1/4" HDSA) Z ¢ 126885
105 Catalyst cover gasket (14" L.D.) 29" 200024
107 Smoke outiet cover gasket (1/4" HD) 1° 8° 200025





